EN

DE

A

FR

A

RU D

ES

A

PT B

AR (®
A

Read the entire instruction manual before you start installation and assembly. If you have any questions regarding any of the instructions or warnings, please contact your
local distributor for assistance.

CAUTION: Use with products heavier than the rated weights indicated may result in instability causing possible injury.

+ Please closely follow the assembly instructions. Improper installation may result in damage or serious personal injury.

+ Safety gear and proper tools must be used. This product should only be installed by professionals.

* Make sure that the supporting surface will safely support the combined weight of the equipment and all attached hardware and components.

* Use the mounting screws provided and DO NOT OVER TIGHTEN mounting screws.

* This product contains small items that could be a choking hazard if swallowed. Keep these items away from children.

* This product is intended for indoor use only. Using this product outdoors could lead to product failure and personal injury.

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to installation. If any parts are missing or faulty, contact your place of
purchase for a replacement.

MAINTENANCE: Check that the product is secure and safe to use at regular intervals (at least every three months).

Lesen Sie die gesamte Bedienungsanleitung, bevor Sie mit der Installation und Montage beginnen. Wenn Sie Fragen zur Anleitung oder Warnungen haben, wenden Sie
sich bitte an Ihren értlichen Handler.

VORSICHT: Die Verwendung mit Produkten, die schwerer als die angegebenen Nenngewichte sind, kann zu Instabilitat fiihren und zu méglichen Verletzungen fiihren.
« Bitte befolgen Sie die Montageanleitung genau. Eine unsachgemaRe Installation kann zu Schaden oder schweren Verletzungen fiihren.

=+ Si i (] g und i Werkzeuge miissen verwendet werden. Dieses Produkt sollte nur von Fachleuten installiert werden.

« Stellen Sie sicher, dass die Auflageflache das Gesamtgewicht des Gerats und aller angeschlossenen Hardware und Komponenten sicher tragt.

. 1 Sie die mi ] igungsschrauben und die igungsschrauben NICHT ZU FEST ANZIEHEN.

« Dieses Produkt enthalt Kleinteile, die beim Verschlucken eine Erstickungsgefahr darstellen kénnen. Halten Sie diese Gegensténde von Kindern fern.

+ Dieses Produkt ist nur fiir den Innenbereich bestimmt. Die Verwendung dieses Produkts im Freien kann zu Produktversagen und Verletzungen fiihren.

WICHTIG: Stellen Sie vor der Installation sicher, dass Sie alle Teile gemaR der Komponenten-Checkliste erhalten haben. Bei beschadigten oder fehlenden Teilen,
wenden Sie sich an Ihre Verkaufsstelle, um Ersatz zu erhalten.

WARTUNG: Uberpriifen Sie das Produkt in r anigen Abstanden auf Sicherheit und Stabilitat (am besten alle drei Monate).

Lisez entiérement le guide d'utilisateur avant de commencer l'installation et le montage. Sl vous avez des questions concernant les instructions ou les avertissements,

veuillez contacter votre distributeur local pour une assistance.

ATTENTION: L'utilisation de produits plus lourds que les poids nominaux indiqués peut entrainer une instabilité causant des blessures potentielles.

« Les supports doivent étre joints comme spécifié¢ dans les instructions de montage. Une mauvaise installation peut entrainer des dommages ou de graves blessures aux
personnes.

+ Un équipement de sécurité et les outils appropriés doivent étre utilisés. Ce produit devrait étre installé uniquement par des professionnels.

« Assurez-vous que la surface de soutien supporte en sécurité le poids combiné de I'équipement et de tous les matériaux et composantes associés.

« Utilisez les vis de montage fournies et NE SERREZ PAS TROP les vis de montage.

+ Ce produit contient de petites piéces qui peuvent causer un étouffement si elles sont avalées. Eloignez ces piéces des enfants.

« Ce produit est prévu uniquement pour une utilisation & I'intérieur. L'utilisation de ce produit & I'extérieur peut entrainer une défaillance du produit ou des blessures aux

ersonnes.

IMPORTANT: Avant l'installation, assurez-vous que vous avez regu toutes les piéces selon la liste de vérification des composants. Si une piéce est manquante ou

endommagée, téléphonez a votre distributeur local pour qu'il la remplace.

MAINTENANCE: A intervalles réguliers (au moins tous les trois mois) vérifiez que le support est d'utilisation sare et fiable.

Mepen Ha4anom yctaHoBKM v cBOpkM NpouKTaiiTe PYKOBOACTBO NO ycTaHoBke. Ecnn y Bac BosHukin BONPOCH! i unu ¢ Bawum
ansi nony nomoum.
Brymakve: /crionb3osariie NpofIyKTOB, BEC KOTOPbIX NPEBBILLIAET YKa3aHHbI/l PACHETHBI BEC, MOXET MPUBECTM K HeYCTOIYMBOCT 1 BO3MOKHbIM TPaBMAM.
* OnopbI A0MKHbI GbiTb YCTAHOBMEHS, KaK 3T0 MOKA3aHO B MOHTAXHBIX UHCTPYKLMsX. HenpaBunibHast yCTaHOBKa MOXET NPUBECTU K MONYHEHMIO CEPbE3HIX TPABM.
ot i [ MpoaykT AonxeH TONbKO
* Y6Ge[UTEC, YTO Hecyljast 0BEPXHOCTL BIIEPKMT BEC BCETO YCTAHOBMEHHOTO 0GOPYIOBAHHS M KOMMNIEKTYIOUMX.
+ Heobxoaumo 1CNoNb30BaTh MOHTAXHbIE BUHTLI, BXOASALLME B komnnekT nocTasky, u HE MEPETATUBATb MOHTaXHbIe BUHTHI.
* [laHHbI7 NPOAYKT COREPXUT [eTan, Kotopsie ONACHOCTb YYLLIEHNS MY NPOrATEIBAHM, TaKvie eTani HeoBXOAUMO XPaHWTL B HEOCTYMHOM AN eTeli MecTe.
« [JanHbIf npoaykT TonkKo ANst 8 [/ [I3HHOTO NPOJIYKTA Ha YIMUE MOXET MPUBECTH K MOMOMKe NPO/YKTA 1 MIONYYEHMIO TPaBM.
BAXHO: Mepeg ycraHoBkoit yGeanTeck, 4To Bbl nonyuunm ece aetani 8 CO CMIMCKOM KOMNNekTYowmx. ECnu He xsaTaeT kakux-nubo feTaner v OHu nonoMakbl, CesxuTeck ¢ Bawmm
MECTHBIM PACTIPOCTPAHUTENEM 0 BONPOCY 3aMeHs.
TEXHUYECKOE OBC. t perynspHo

(Kak MUHIMYM, Pa3 B TPK MecsLia), 4TO6b! H Gbin nero 6bino 6

Lea todo el manual de instrucciones antes de comenzar la instalacion y ensamble de la unidad. Si tiene alguna inquietud con respecto a las o 3 i consu
distribuidor local.

PRECAUCION: utilizar con productos de mayor peso al indicado en los limites de peso podria ocasionar inestabilidad y posibles heridas personales.

« Los soportes deben acoplarse tal como se indica en las instrucciones de ensamble. Una incorrecta instalacion podria ocasionar dafios y serias heridas personales.

« Utilice las herramientas y equipo de seguridad adecuados. Este producto solo debe ser instalado por profesionales.

« Asegurese de que la superficie de fijacion sostenga de manera segura el peso total del equipo y todos sus componentes y hardware.

« Utilice los tornillos de ensamble suministrados y NO aplique demasiada tension a los tornillos.

« Este producto contiene piezas pequefias que representan un riesgo de asfixia. Mantenga estas piezas fuera del alcance de los nifios.

« Este producto esta disefiado para uso en interiores solamente. Utilizar este producto en exteriores podria ocasionar fallas y heridas personales.

IMPORTANTE: Aseglrese de que haya recibido todas las piezas segun la lista de verificacion de componentes para la instalacion. Si falta alguna de las partes, o esté dafiada, comuniquese con su
distribuidor.

MANTENIMIENTO: Compruebe periédicamente que el soporte esté asegurado y listo para usar (al menos cada tres meses).

Leia todo 0 manual de instrugdes antes de iniciar a instalagéo e montagem. Se vocé tiver alguma duvida sobre quaisquer uma das instrugdes ou avisos, por favor, entre em contato com o
seu distribuidor local para assisténcia.

ATENGAO: O uso com produtos mais pesados do que os pesos indicados pode resultar em instabilidade, causando possiveis danos.

+ Os suportes devem ser anexados como i 0 e Ainstalacao incorreta pode causar danos ou sérias lesdes pessoais.

. i de e devem ser utilizadas. Este produto s6 deve ser instalado por profissionais

« Certifique-se que a superficie de suporte suportara com 0 peso i do i e todas as ferragens e componentes anexados

*+ Use os parafusos de montagem fornecidos e NAO APERTE EXCESSIVAMENTE os mesmos.

« Este produto contém pequenas pegas que podem causar asfixia se ingeridas. Mantenha esses itens longe do alcance de criangas.

« Este produto destina-se somente para uso interno. Usa-lo em ambiente externo pode causar falhas no produto e lesdes pessoais.

IMPORTANTE: Assegure-se que vocé recebeu todas as pecas, de acordo com a lista de componentes, antes da instalagao. Se alguma peca estiver faltando ou ¢ defeituosa, contate o seu
distribuidor local para substituigéo.

MANUTENGAO: Certifique-se que o suporte seja seguro e protegido para o uso em intervalos regulares (pelo menos a cada trés meses).

saeluaall il il Ll 5 pally Qs sl 8 e il i sl Y1 com sl ol i (51 Gl 3 5 S 1Y) ppandly oS 501 6 el 38 LS 2 Y1 Qo e sla )
AdeaY (o il e 8 oAl &saa M Ll JLaall 5l o158 e SH 0350 aiia g il 138 plasiul (s s

okt Rk LY (el S Gl g (N e I8 Jalall S 3 3 el AL ) (A i ge pa LS dalgall ey i o

L0 e (el B pray T iiall 13 (a5 i Asnliall il o1 RSl lsea pladil Ciny

Lo Aialal) il Sl 3 3691 (55 e 3 5Me lanall 3 5f S Jaatin pe i) o) o g SE5 o

ek Al 8 i Y Al A glall S psalse 23l o

aans el a8 Jaba] | BEAYL HaY) ) LoD 25 55 psm ealie e iall 138 5 sing »

Rt s Span gl alland ) el il 13a sl g 8 L il 2330 aadie il 1 o

1) s e Jsnmall il ladl g sally Lisla, Justi¥ ela i cigsma 5l 53 ke < S

S 1Y) el 8 il e 488 e S Rl e (5 im0 Sl e
(e 36 0 U e ) it 0l 58 e 4243y el pSae sl o BinSiAibeal)

BRE P CE D BENC. TN TOBUESEAEZ T —Hi< TV RBSAR E LR ESICEL TTRALRRAT TV E LS BEFV OMBOREIEL THMLEhE

eV,

EE: EEARKVBEVEROERIE AREEREICEVBEES | TRCTBNABYET,

« YUY NI OEIREE DRI O TR TSV BRI L) BEPEAGSRKEELS SR I BNABYET.
+ REFBEHLUBEYEERE CHEAEV ARRIEBFIDMAET THANREEITOTLELY,
FEHAHRHEBEUINTORBD/N— RV 7 ORERLIVR—X Y MERLICEADEIICLTLIEEL,
BRSNS RV EERAL RV ERLTHS T ELLEIICLTEEL,

< ARBIIRIAA TS BRI BBBIED S AHBHNTENTOE T NELBFHEOFOBAEVEMICREL TEEL,
< ARRERRNEROHZ BHELTVE S, ARRERN THRAT 2L RADFESPEREEEIENLHIET,

BE: RBIEIO>CEBRERDOTFIVIUAMNRVLTOBRABFTICHEANTHRRILEL,

EBEH R HC 5B VEEPRBRDBEIF SHRDICH T, HEEVOMBOREIEE THEE CTEEEL,

RFEE: 57y MIRBIERT s BRI (DE<ED 31ABINF Ty I LTIEEL,

KONicC
Instruction Manual

RACING SIMULATOR
COCKPIT

VESA Compatible 50" 0 ML, _OL

KN - RC KI T_ PRO 100x100 200x100 200x200 SEAT MONITOR  GEAR SHIFT
300x200 300x300 400x200 MAX RATED (RATED Y [ RATED \
400x300 400x400 == 100kg/220lbs  35kg/77lbs  10kg/22lbs

For Left Side Mounting

b. Tilted:

12 -

3
Too long _ Too Short




A (x1) B (x2) C (x1) D (x2) E(xI) F (x1) G (x1) H (x1) 1 (x1) J (x1) K (x1) L (x1) M (x1) N (x1)

) @m e om mm wm w ww ® 2 o |

O (x4) P (x4) Q (x1) R (x1) S (x6) T (x4) U(x4) V (x26) W (x4) X (x2) Y (x2) Z (x2) A1 (x2) B1 (x10) C1 (x1) D1 (x1)
M8x16 M8x30 M8x60 M6x15 M8x50 5mm
<Tme Ay | G GEm G G 0 0
E1 (x2) F1 (x1) G1 (x1) H1 (x1) 11 (x1) M-A (x4) M-B (x4) M-C (x4) M-D (x4) M-E (x4) M-F (x4) M-G (x4)

M6x14 M8x16 M6x30 M8x35 D8 D15xD8xX5 D15xD8x15

1 ! -
a. Default: i b. Tilted: ‘




	页 1
	页 2

